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WALLCOVERINGS

Le service Qualité/Achat de Texdecor atteste par la présente que :

Produit de construction : revétement mural décoratif décrit « GARANCE, Vinyle sur
support intissé, 380 g/m>. »

Producteur : Emiliana Parati S.p.A
Via Case Sparse,21
26041 CASALMAGGIORE- ITALIE

Mis sur le marché par : Texdecor
2 rue d’Hem
59780 Willems
France

obtient le classement de réaction au feu B s2 d0 selon le rapport du laboratoire notifié CSI
— 0497/ CPR / 4476

Date : 01.01.2017

Siége social- 2 rue d’Hem — 59780 Willems www.texdecor.fr
Tél (33) 3.20.61.78.37 — Fax (33) 3.20.61.75.64 email contact@texdecor.com
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CERTIFICATO DI ESAME DEL TIPO
CERTIFICATE OF TYPE EXAMINATION

Visti i Rapporti di Prova e di Classificazione n°/Referring to Test and Classification Reports n.
0671/DC/REA/10_1, 0671/DC/REA/10_2, 0671/DC/REA/10_3,
0671/DC/REA/10_4, 0671/DC/REA/10_5 del/dated 21/10/2010

0784\FPM\MATs\10 Rev. 1 del/dated 08/11/2010

si dichiara che la Societa/we declare that the Company

INDUSTRIE EMILIANA PARATI S.p.A.
Via Case Sparse, 21 - 26041 CASALMAGGIORE (CR)

ha fatto eseguire sulla campionatura denominata/has requested on the specimens named

Rivestimento murale vinilico con supporto in tessuto non tessuto
VINYL DECORATIVE WALLCOVERINGS WITH NOT TISSUED TISSUE SUBSTRATE

le Prove Iniziali di Tipo (ITT) secondo la norma EN 15102:2007, in conformita ai punti richiesti dal Produttore,

indicati nell’Allegato A del presente certificato.
the Initial Type Testing according to EN 15102:2007 in compliance with the points required by the Manufacturer, included in Annex A of
this certificate.

| risultati delle prove eseguite sul campione sono riportati nell’Allegato A
The results of the tests done on the sample are reported in the Annex A

02/12/2010 // 01/12/2015
Prima emissione Ultima emissione Scadenza
First issue Last issue Expiring
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Registrazione numero/Registration number DE/4009/10

CERTIFICATO DI ESAME DEL TIPO - ALLEGATO A
CERTIFICATE OF TYPE EXAMINATION - ANNEX A

Rivestimento murale vinilico con supporto in tessuto non tessuto
VINYL DECORATIVE WALLCOVERINGS WITH NOT TISSUED TISSUE SUBSTRATE

In base alle Prove di Iniziali di Tipo eseguite e alle caratteristiche del prodotto contenute

nel Fascicolo Tecnico depositato presso CSI S.p.A., i risultati sono:
According to the Initial Type Testing performed and the documents of the Technical File deposited at CSI S.p.A.,
the results are:

Peso per unita di superficie / Weight for surface unit: ~ da / from 280 g/m” a / at 430 g/m?
4.1 Reazione al fuoco / Reaction to fire: Bs2d0

Posa in opera /End use: incollato su supporto incombustibile

glued on non combustible substrate
4.2 Rilascio di formaldeide / Release of formaldehyde: passa / pass
4.3 Rilascio di altre sostanze pericolose / Release of other dangerous substances:

4.3.1 Metalli pesanti ed elementi specifici/ Heavy metals and specific elements:

- Antimonio / Antimony <5 mg/kg
- Arsenico / Arsenic <5 mg/kg
- Bario / Barium <5 mg/kg
- Cadmio / cadmium <5 mg/kg
- Cromo / chromium <5 mg/kg
- Piombo / Lead <5 mg/kg
- Mercurio / Mercury <5 mg/kg
- Selenio / Selenium <5 mg/kg

4.3.2 Rilascio di Cloruro di vinile monomero / Release of viny! chloride monomer (VvCM)  passa / pass

02/12/2010 /! 01/12/2015
Prima emissione Ultima emissione Scadenza
First issue Last issue Expiring
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SIRPI s.p.a. - FABBRICA CARTE DA PARATI - RIVESTIMENTI MURALI
20067 Tribiano (M) Italy - Via Cassino d'alberi, 19 - tel +39 02 51663.1 - fax +39 02 90633174 - e-mail: sirpi@tin.i - www.sirpi-wallcoverings.it

Capitale sociale 1.261.750 euro - Tribunale di Milano 151948 - Partita | V.A. 01212070153 - R.E.A. MI 849627 - Reg.Imp M| 01212070153
Societa soggetta all'altivita di direzione e coordinamento di: JANNELLI&VOLPI s.r.l. Societd Unipersonale - sede in Milano - Registro Imprese/Codice Fiscale 00737880153

= SIRPI

Moda made thtalyl]

Tribiano, 28/11/2016

The undersigned Mauro Jannelli, in his quality of Chairman of the Society SIRPI S.p.A.

DECLARES

- Main activity of SIRPI S.p.A. is production of “Decorative wallcoverings — Roll and panel
form products” as described in EN 15102 : 2007

- According to a.m. standard, SIRPI S.p.A. produces a Decorative Wallcovering type named
BEW’

- CASADECO is a brand of TEXDECOR

- The company TEXDECOR is a costumer of SIRPI S.p.A.

- The collection named ‘GARANCE’ belongs to TEXDECOR

- Decorative Wallcoverings included in ‘GARANCE’ are manufactured by SIRPI S.p.A.
exclusively for TEXDECOR

- Decorative Wallcoverings included in ‘GARANCE’ are manufactured by SIRPI S.p.A.
according to its product type ‘EW’

- product type ‘EW” has a Reaction to Fire classification of B-s2, d0 as declared on report
2013AN1414 issued according to EN 13501-1:2007+A1:2010 by Asociacion de
Investigacion de la Industria Textil — AITEX on 11/06/2013

All this assumed, Decorative Wallcoverings included in ‘GARANCE’ collection have a
Reaction to Fire classification as

B-s2, d0




Asociacion de Investigacion de la Industria Textil — C.I.F.: G03182870

allex

textile research institute

INFORME DE ENSAYO / TEST REPORT

N°(2013AN1414

FECHA RECEPCION SOLICITANTE / APPLICANT
DATE OF RECEPTION | 11/06/2013
SIRPI S.p.A
Via GRANDI,8
FECHA ENSAYOS | Inicio / Starting: 11/06/2013 :\;i-lg?]ges Peschiera Borromeo
DATE TEST | Finalizacion / Ending: 11/06/2013
Este informe tiene una validez de 5 afios. Att. Raffaele Gussoni
This report has a validity of 5 years.
DESCRIPCION
; MUESTRAS REFERENCIADAS / SAMPLES REFERENCED:
E IDENTIFICACION
DE LAS MUESTRAS CEW
DESCRIPTION AND
IDENTIFICATION OF
SAMPLES
ENSAYOS ' ' ’
REALIZADOS - CLASIFICACION DE REACCION AL FUEGO SEGUN NORMA UNE-EN 13501-
1:2007+A1:2010 / CLASSIFICATION OF REACTION TO FIRE ACCORDING TO THE STANDARD UNE-
EN 13501-1:2007+A1:2010.
TESTS CARRIED OUT
ENAC es firmante del Acuerdo Multilateral (MLA), (Acuerdo de Reconocimiento Mutuo MRA) de
la European Cooperation for Accreditation (EA) y de la International Laboratory Accreditation
Cooperation (ILAC), en materia de ensayos. / ENAC is a signatory to the Multilateral Agreement (MLA), (MRA
Mutual Recognition Agreement) of the European Cooperation for Accreditation (EA) and the International Laboratory
Accreditation Cooperation (ILAC), in testing.
SE ADJUNTAN --- MUESTRA(S) LACRADA(S) PAG. 1 DE 10
ATTACHED SAMPLE(S) SEALED PAGE OF
Central: Plaza Emilio Sala, 1 Unidades Técnicas: Paterna: Tel. 96 131 81 93 Fax: 96 131 81 83 www.aitex.es
E-03801 ALCOY (Alicante) SPAIN Ontinyent: Tel. 96 291 22 62 Fax: 96 291 20 81 www.textil.org
Tel.:+34 96 554 22 00 Alcoy: Calle Sant Jordi,13 Tel.:+34 96 554 22 00 www.observatoriotextil.com

Fax: +34 96 554 34 94

info@aitex.es



INFORME N° 2013AN1414

REPORT N°

RESULTADOS / RESULTS

CLASIFICACION DE REACCION AL FUEGO SEGUN NORMA UNE-EN 13501-

1:2007+A1:2010

CLASSIFICATION OF REACTION TO FIRE ACCORDING TO THE STANDARD UNE-EN 13501-

1:2007+A1:2010

1. INTRODUCCION
1. INTRODUCTION

Esta clasificacion del informe define la clasificacion al producto “EW” de acuerdo con los

procedimientos dados en la Noma EN 13501-1:2007+A1:2010.

This classification of the report define the classification of the product “EW” according to the procedures given at Standard EN

13501-1:2007+A1:2010.

Patrocinador
Sponsor

Preparado por
Prepared by

Numero del Organismo notificado
Notified Body number

Nombre del producto
Product name

Numero del informe de clasificaciéon
Classification report number

Numero de distribucion
Distribution number

Fecha de distribucion
Distribution date

Este informe de clasificacion consta de 10 paginas y uUnicamente puede utilizarse o reproducirse

integramente.

SIRPI S.p.A

Asociacion de Investigacion de la Industria
Textii — AITEX Plaza Emilio Sala, 1 -
E03801 — Alcoy (Alicante) - Espana

0161

EW

13AN1414

2013AN1414

11/06/2013

This classification report features 10 pages and it just can be read or reproduced entirely.
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INFORME N° 2013AN1414

REPORT N°

RESULTADOS / RESULTS

2. DATOS DEL PRODUCTO CLASIFICADO
2. CLASSIFIED PRODUCT DATA

2.1 Generalidades
2.1 General

Revestimientos murales decorativos en forma de rollos o paneles, para su colocacion, mediante un
adhesivo, en paredes internas, divisiones o techos, cuya finalidad principal sea la de decorar,

referenciado “EW”, segun cliente.
Decorative wallcovering in roll or panel form, to be installed using an adhesive on internall wall, partitions or ceilings, and
having the main purpose of decoration, referenced:”"EW”, according to client.

2.2 Descripcion del producto
2.2 Product description

El producto, “EW”, se describe a continuacion:
The product, “EW”, is described as follows:

Cara vista: Recubrimiento PVC, segun cliente
L Out side: PVC coating , according to client
Composicion Capa trasera: substrato de pasta de papel, segun cliente
Composition Back side: woodpaste substrate , according to client

Recubrimiento: < 1%, segun cliente
Coating: < 1 %, according to client

Cara vista: 120 — 350 g/m?, segun cliente
Gramaje Out side: 120 — 350 g/m? according to client

Weight Capa trasera: 90 -100 g/m?, segun cliente
Back side: 90 — 100 g/m? according to client

Densidad No facilitado por el cliente
Density Not provided by client

Cara vista: < 0.5 mm, segun cliente
Espesor Out side: < 0.5 mm, according to client

Thickness Capa trasera: < 0.05 mm, segun cliente
Back side: < 0.05 mm, according to client

Especificaciones de montaje
Mounting specifications

Muestra con junta vertical a 200 mm del borde del ala larga, pegada sobre un substrato normalizado
de fibrocemento, con una densidad de (1800 = 200) Kg/m3, espesor 8mm y Euroclase A2-s1d0,
adherida a él con 250 g/m2 de adhesivo celuldsico, segun cliente.

The sample has a vertical joint 200 mm from point 0. The sample of material has been placed on a standard substrate of fiber
cement board with a density of (1800 + 200) Kg/m®, thickness 8mm and Euroclass A2-s1d0, and adhered to it with 250 g/m” of
an cellulosic adhesive, according to client.
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INFORME N° 2013AN1414

REPORT N°

RESULTADOS / RESULTS

3. INFORMES Y RESULTADOS QUE APOYAN ESTA CLASIFICACON
3. REPORTS AND RESULTS THAT SUSTAIN THIS CLASSIFICATION

3.1 Informes

3.1 Reports
N° referencia | Método de ensayo y fecha Reglas
. Nombre . . T,
Nombre laboratorio atrocinador del informe del campo de aplicacion y fecha
Laboratory name P Report reference | Test method and date Field of application
Sponsor name
number rules and date
UNE-EN ISO 11925-2:2002
AITEX
SIRPI'S.p.A 2013AN1046 UNE-EN 15102:2008+A1:2012 V2*
UNE-EN 13823:2002
AITEX .p.
SIRPIS.p.-A 2013AN1128 UNE-EN 15102:2008+A1:2012 V2*

* Las reglas del campo de aplicacién extendida tomadas de normas de producto y/o especificaciones

técnicas no estan incluidos en el alcance de la acreditacion del laboratorio.
* Extended application rules taken from product standards and/or technical specifications are not included at laboratory

accreditation scope.

3.2 Resultados

3.2 Results
Método N° ensayos Parametro Medida Cumplimiento
Test method Test numbers Parameter Measurement Complimented
Accion directa de
la llama pequeia La llama alcanza los 150 mm No CUMPLE
UNE-EN ISO 6 Flame spreads 150 mm No PASS
11925-2 Ignicion del papel de filtro No CUMPLE
Direct impingement of Filter paper ignition No PASS
small flame
FIGRA o2 my(W/s) 54.83 B
. FIGRA 04 MJ(W/S) 40.11 B
Unl_co obéeto THR g00smy(MJ) 2.46 B
flﬁlliegc:\lo1 3823( . 3 LFS NO CUMPLE
4 2,2 PASS
Single Burning Item SMOGRA (zm Is°) U119
(SBI) TSP Goos(m ) 87.54 s1
Gotas en llamas en 600s NO s2
Flamming droplets whithin 600s do
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INFORME N° 2013AN1414

REPORT N°

RESULTADOS / RESULTS

2. DATOS DEL PRODUCTO CLASIFICADO
2. CLASSIFIED PRODUCT DATA

2.1 Generalidades
2.1 General

Revestimientos murales decorativos en forma de rollos o paneles, para su colocacion, mediante un
adhesivo, en paredes internas, divisiones o techos, cuya finalidad principal sea la de decorar,

referenciado “EW”, segun cliente.
Decorative wallcovering in roll or panel form, to be installed using an adhesive on internall wall, partitions or ceilings, and
having the main purpose of decoration, referenced:”"EW”, according to client.

2.2 Descripcion del producto
2.2 Product description

El producto, “EW”, se describe a continuacion:
The product, “‘EW”, is described as follows:

Cara vista: recubrimiento PVC, segun cliente
L Out side: PVC coating, according to client
Composicién Capa trasera: substrato de tela no tejida, segun cliente
Composition Back side: non woven substrate , according to client

Recubrimiento: < 1%, segun cliente
Coating: < 1 %, according to client

Cara vista: 120 — 350 g/m?, segun cliente
Gramaje Out side: 120 — 350 g/m?, according to client

Weight Capa trasera: 90 -100 g/m?, segun cliente
Back side: 90 — 100 g/m? according to client

Densidad No facilitado por el cliente
Density Not provided by client

Cara vista: < 0.5 mm, segun cliente
Espesor Out side: < 0.5 mm, according to client

Thickness Capa trasera: < 0.05 mm, segun cliente
Back side: < 0.05 mm, according to client

Especificaciones de montaje
Mounting specifications

Muestra con junta vertical a 200 mm del borde del ala larga, pegada sobre un substrato normalizado
de fibrocemento, con una densidad de (1800 = 200) Kg/m3, espesor 8mm y Euroclase A2-s1d0,
adherida a él con 250 g/m2 de adhesivo celuldsico, segun cliente.

The sample has a vertical joint 200 mm from point 0. The sample of material has been placed on a standard substrate of fiber
cement board with a density of (1800 + 200) Kg/m®, thickness 8mm and Euroclass A2-s1d0, and adhered to it with 250 g/m® of
an cellulosic adhesive, according to client.

>>>
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INFORME N° 2013AN1414

REPORT N°

RESULTADOS / RESULTS

3. INFORMES Y RESULTADOS QUE APOYAN ESTA CLASIFICACON
3. REPORTS AND RESULTS THAT SUSTAIN THIS CLASSIFICATION

3.1 Informes

3.1 Reports
N N° referencia | Método de ensayo y fecha Reglas
. ombre . L
Nombre laboratorio atrocinador del informe del campo de aplicacion y fecha
Laboratory name P Report reference | Test method and date Field of application
Sponsor name
number rules and date
UNE-EN ISO 11925-2:2002
AITEX
SIRPI'S.p.A 2013ANT127 UNE-EN 15102:2008+A1:2012 V2*
UNE-EN 13823:2002
AITEX .p.
SIRPIS.p.A 2013AN1153 UNE-EN 15102:2008+A1:2012 V2*

* Las reglas del campo de aplicaciéon extendida tomadas de normas de producto y/o especificaciones

técnicas no estan incluidos en el alcance de la acreditacion del laboratorio.
* Extended application rules taken from product standards and/or technical specifications are not included at laboratory

accreditation scope.

3.2 Resultados

3.2 Results
Método N° ensayos Parametro Medida Cumplimiento
Test method Test numbers Parameter Measurement Complimented
Accion directa de
la llama pequena La llama alcanza los 150 mm No CUMPLE
UNE-EN ISO 6 Flame spreads 150 mm No PASS
11925-2 Ignicion del papel de filtro No CUMPLE
Direct impingement of Filter paper ignition No PASS
small flame
FIGRA o2 my(W/s) 66.82 B
. FIGRA 0,4 MJ(W/S) 18.79 B
UnI.CO objeto THR GOOSMJ(MJ) 1.94 B
e 2 LS o cuweie
Sinale ; SMOGRA (m?%s?) 17.46 PASS
ingle Burning Item -
(SBI) TSP soos(m ) 83.94 s1
Gotas en llamas en 600s NO s2
Flamming droplets whithin 600s do
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INFORME N° 2013AN1414

REPORT N°

RESULTADOS / RESULTS

4. CLASIFICACION Y CAMPO DE APLICACION
CLASSIFICATION AND FIELD OF APPLICATION

41 Clasificacion de referencia
Reference classification

Esta clasificacion se ha llevado a cabo de acuerdo con la Norma EN 13501-1:2007+A1:2010
This classification has been performed according to Standard EN 13501-12007+A1:2010

4.2 Clasificaciéon
Classification

El producto, “EW”, en relacién a su comportamiento a la reaccion frente al fuego se clasifica:
The product, “EW”, concerning its fire reaction, it is classified

B

La clasificacion adicional en relacion con la produccion de humo es:
Additional classification concerning smoke production is:

s2

La clasificacion adicional en relacion con la produccion de gotas/particulas en llamas es:
Ad(ditional classification concerning falling of flamming droplets production is:

do

Clasificacion de la reaccion al fuego:
. . i B -s2, d0
Fire reaction classification

>>>
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REPORT N°

INFORME N° 2013AN1414

RESULTADOS / RESULTS

4.2 Campo de aplicacion*
Field of application*

Esta clasificacion es valida para los siguientes parametros de producto:
This classification is valid for the following product parameters

Especificado en la descripcion de muestra, pagina 2 del presente documento.

Color o .
Colour Variaciones permitidas
Specified in the sample description, page 2 of the current document. Variation allowed
Peso Variaciones permitidas
Weight Variation allowed

Espesor Variaciones no permitidas
Thickness  No variation allowed

Densidad Variaciones no permitidas
Density No variation allowed

Incluir referencia a la norma de referencia + fecha utilizada para emprender esto

Esta clasificacion es valida para los siguientes parametros de producto:
This classification is valid for the following product parameters

El espesor de un producto tendra una determinada influencia sobre su
comportamiento frente al fuego cuando el producto de ensaye de acuerdo
Espesor con la Norma EN 13823 y EN ISO 11925-2. Variaciones no permitidas.

Thickness The thickness of a product will have an influence on the fire performance when tested
according to EN 13823. No variation allowed

La masa por metro cuadrado de un producto tendra una determinada

Masa por influencia sobre su comportamiento frente al fuego cuando el producto se
metro ensaye de acuerdo con las Normas EN ISO 11925-2 y EN 13823.
cuadrado Variaciones no permitidas
Mass per unit The mass per unit area of a product will have an influence on the fire performance when
area tested according to EN ISO 11925-2 and EN 13823. No variation allowed
I
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INFORME N° 2013AN1414

REPORT N°

RESULTADOS / RESULTS

La clasificacion es valida para las siguientes aplicaciones finales de uso:
This classification is valid for the following en use conditions

1.- Aplicaciones sobre cualquier substrato con una densidad igual o mayor a (870 +

50) Kg/m3 con un espesor minimo de 9 mm. y reaccion al fuego A1y A2-s1,d0.
Applications, over any substrate with a density equal to or greater than (870 + 50 Kg/m3) with a minimum
thickness of 9 mm and a fire performance of A1 and A2-s1,d0.

2.- Pegado directamente al substrato utilizando adhesivo celuldsico, aplicado en

proporcién de 2509/m2
Bonded directly to the substrate utilizing cellulose adhesive, applied at a rate of 2509/m2

3.- Juntas permitidas: verticales
Joint allows: vertical

* Las reglas del campo de aplicaciéon extendida tomadas de normas de producto y/o especificaciones

técnicas no estan incluidos en el alcance de la acreditacion del laboratorio.
* Extended application rules taken from product standards and/or technical specifications are not included at laboratory

accreditation scope.

5. LIMITACIONES
LIMITATIONS

Esta norma de clasificacion no representa una aprobacion tipo o certificacion del producto.
This classification document does not represent type approval or certification of the product.

1
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INFORME N° 2013AN1414

REPORT N°

Jordi Ferri
Responsable Departamento

Comportamiento al Fuego

Head of Fire Behaviour department

Digitally signed by RAQUEL MUNOZ
GONZALEZ - NIF:05895159Y
Date: 2013.06.13 09:30:05 +02:00

\ Reason: Responsable

e Location: Alcoy
'S Y -

CLAUSULAS DE RESPONSABILIDAD

1.- AITEX responde Unicamente de los resultados sobre los métodos de analisis empleados, consignados en el informe y
referidos exclusivamente a los materiales o muestras que se indican en el mismo y que queden en su poder, limitando a
éstos la responsabilidad profesional y juridica del Centro. Salvo mencion expresa, las muestras han sido libremente elegidas
y enviadas por el solicitante.

2.- AITEX no se hace responsable en ningun caso del mal uso de los materiales ensayados ni de la interpretacion o uso
indebido que pueda hacerse de este documento.

3.- El informe original emitido se guarda en AITEX. Al cliente se le proporciona una copia electrénica que conserva el valor de
original, y sera valida siempre que no se vulneren las propiedades de seguridad del documento. Una copia impresa con el
logotipo de AITEX marcado con el cufio seco en todas las paginas, conserva el valor de original.

4.- Los resultados se consideran propiedad del solicitante y, sin autorizacion previa, AITEX se abstendra de comunicarlos a
un tercero. Transcurrido un mes, AITEX podra utilizar los resultados con fines estadisticos o cientificos.

5.- Ninguna de las indicaciones formuladas en este informe puede tener el caracter de garantia para las marcas comerciales
que en su caso se citen.

6.- Ante posibles discrepancias entre informes, se procederd a una comprobacion dirimente en la sede central de AITEX.
Asimismo, el solicitante se obliga a notificar a AITEX cualquier reclamacion que reciba con causa en el informe, eximiendo a
este Centro de toda responsabilidad en caso de no hacerlo asi, y considerando los plazos de conservacion de las muestras.
7.- AITEX podra incluir en sus informes, andlisis, resultados, etc., cualquier otra valoracién que juzgue necesaria, ain cuando
ésta no hubiere sido expresamente solicitada.

8.- Si no estan indicadas, las incertidumbres estimadas de los ensayos acreditados por ENAC se encuentran a disposicion
del cliente en AITEX.

9.- Los materiales o muestras sobre los que se realicen los ensayos se conservaran en AITEX durante los DOCE MESES
posteriores a la emisiéon del informe, por lo que toda comprobaciéon o reclamacién que, en su caso, deseara efectuar el
solicitante, se debera ejercer en el plazo indicado.

10.- Este informe soélo puede enviarse o entregarse en mano al solicitante o a la persona debidamente autorizada por él.

11.- Los ensayos marcados con asterisco (*) no estan incluidos en el alcance de la acreditacion.

12.- Los laboratorios de AITEX se encuentran en Alcoy.

LIABILITY CLAUSES

1.- AITEX is liable only for the results of the methods of analysis used, as expressed in the report and referring exclusively to
the materials or samples indicated in the same which are in its possession, the professional and legal liability of the Centre
being limited to these. Unless otherwise stated, the samples were freely chosen and sent by the applicant.

2.- AITEX shall not be liable in any case of misuse of the test materials nor for undue interpretation or use of this document
3.- The original test report is kept in AITEX. An electronic copy of it is delivered to the costumer which keeps the value from
the original one as far as the security properties of the document are not violated. A hard copy of this report with the AITEX
logotype sealed in all the pages, keeps the original value.

4.- The results are considered to be the property of the applicant, and AITEX will not communicate them to third parties
without prior permission. After one month, AITEX may use the results for statistical or scientific purposes.

5.- None of the indications made in this report may be considered as being a guarantee for the trade marks mentioned herein.
6.- In the eventuality of discrepancies between reports, a check to settle the same will be carried out in the head offices of
AITEX. Also, the applicants undertake to notify AITEX of any complaint received by them as a result of the report, exempting
this Centre from all liability if such is not done, the periods of conservation of the samples being taken into account.

7.- AITEX may include in its reports, analyses, results, etc., any other evaluation which it considers necessary, even when it
has not been specifically requested.

8.- If not are included, the estimated uncertainties in the tests accredited by ENAC are at the client’ s disposal in AITEX.

9. - The tested samples will be stored in AITEX facilities during the next TWELVE MONTHS after the report emission. Any
verification or complaint, requested by the client, will be made during the mentioned period.

10.- This report may only be sent or delivered by hand to the applicant or to a person duly authorised by the same.

11.- Tests marked with an asterisk (*) are not included within the scope of the accreditation

12.- AITEX laboratories are placed in Alcoy.
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